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HOW TO USE THIS PARTS CATALOG

QY I I i, BE, RetBENnzs, FNVBRZy IVt snTunEd, 205
NV Ry, HEESHHERTEET, 2B, 8EBE (1 1#) L EEES (L) /TR SN
THEN, TD154%PROD.No. &FRL, KDL I LBRLR->TVET,

In order to identify product speciﬁcatibn,a label is generally stuck on each ROBIN engine.

The SPEC.No. can be confirmed by the label.

The label indicates a 15-digit alphabetic-numeric string of PROD.Neo. which consists of the
SPEC.No.(11-digit) and the CODE No. (4-digit) as illustrated below.

Ja g4 b Fon-

PROD.No. (1 5#7)

§’%‘§:’=%)
l |
WEES(1 1H#H) EIBES (4 1) 5 AILEER
(SPEC. NIO D) (CIODE No.) (LABEL 1o be stuck on)
I 0 — PROD.No. SRS
EH172000000 % x x X (MARKING LOCATIONS OF PROD.No.)
PROD. HO. SER. NO.

ERT720000105409 2185522

AU AR g

— 5~ JLF R —~MARKING EXAMPLE

PROD.No. (15#) ®INRNVE, JuINSI T 0y, TJa—TVsry, vy
Ny TV N FANR=DVTNHIDEGN BT LTHD T, /0 U N
Y7 MATHOB AL H Y £3,

The 15-digit PROD.No. label is stuck on the part where it is easily found such as on blower
housing,on fuel tank ,on cylinder baffle ,or on head cover.in some cases,it is stamped on the
cylinder baffle.

COR=Uh T OREAFIL, FELECEETLIEFHNETOT, Ho2 U
HITRABET S
Please note that this part catalog is subjected to change without notice.
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FIG.201 CRANK CASE-1

[ I I |
46 405055 3075

630
.
810 ggp 101—U
960-GASKET SET
o sEo ) &L EE 4
s WMERES ER &2 = ot | TS o<t fim &
KeyNo|  Part No Parts Name AL Y 2| Application| Description | Remarks
10 254-10101-51| CRANK CASE CP T8 —-X 1
20 13212AA080 | VALVE GUIDE NIVTHA K 2
26 | 132-07AA0-50| SEAL-INT VALVE = 1
30 044-03000-30| OIL SEAL FTAIL—I)b 1
40 060-03000-20| BALL BEARING RK=IXT7Y LT 1
46 060-01500-11| BALL BEARING RK=IXTY >y 1
50 031-00600-20| DOWEL PIN AT ILE Y 2
60 | 010-50802-90| STUD A2y K 2
75 | 044-00800-10| OIL SEAL FTA4I—Ib 1
80 | 040-11400-30| PLUG V=27 2
a0 021-11400-20| GASKET HIXT v b 2
300 | 001-04083-00| FLANGE BOLT 75KV 8
610 | 270-13001-21| CYLINDERHEAD CP U2 4 Aw K 1
620 | 254-15001-13| GASKET (HEAD) HRE Y b (Ny R) |1
630 | 011-01000-40| FLANGE BOLT 752KV 4
680 | 270-15503-03| ROCKER COVER Ay#h—HIS— 1
690 | 270-16004-13| GASKET(ROCKER COVER) H X4 v k (H/5=) | 1
700 | 031-00600-20| DOWEL PIN AgTILE 2
710 | 011-00600-20| FLANGE BOLT 772K K 4
810 | 254-14301-01| BREATHER COVERCP  #/5— 1
820 | 254-14401-11| BREATHER PLATECP 7L — b 1
830 | 246-16006-03 | GASKET(BREATHERCOVER H X4 v b 1
840 | 246-16007-13| GASKET(BREATHERPLATE /X4 v k 1
860 | 011-00600-20| FLANGE BOLT TS5LIRIL A 2
960 | 254-99001-17 | GASKET SET HXry vy b 1
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FIG.202 CRA

Jr—2=2
NK CASE-2

auEs| BRES HBRLT AU nlmmse| B o4 | @ o
KeyNo|  Part No Parts Name ALL Y | Application|  Description Remarks

210 | 254-10901-51 | MAINBEARING COVER CP AANRTY T HIN—| 1

220 | 044-03000-30| OIL SEAL FAI—Ib 1

230 | 060-02800-10| BALL BEARING RK—=IXTY T 1

235 | 060-01500-11| BALL BEARING R=IXTY2T 1

240 | 060-03000-20| BALL BEARING R=IbRXTY L5 1

250 | 234-45001-01| GOVERNOR GEARCP ~ A/ X+ 1

260 | 205-41901-03| GOVERNOR SLEEVE #H/S+ XU -7 1

270 | 282-63601-H1| OIL GAUGE CP FANT—-2 2

280 | X21-31600-20{ GASKET HZrv b 2

300 | 001-04083-00| FLANGE BOLT 752KV 8
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é} -310
augs| HMEES BREHR Sl almmew | m g | @ o=
KeyNo|  Part No Parts Name AL Y Rﬁ, Application| Description Remarks

10 | 254-20101-01| CRANK SHAFT CP A/ AVE vl S 1
20 | 234-22301-03| CRANK SHAFTGEAR 75> 92+ 7 4| 1
30 032-30300-10| WOODRUFF KEY Ty K5 7%— 1
40 | 023-02800-40| SPACER N —H 1
41 023-02800-50| SPACER ZAN—1 1
42 023-02800-60| SPACER AN— 1
50 |018-01800-10| FLANGE NUT 752,y b 1
65 | 003-10180-00| WASHER Ty 1
70 032-30300-10| WOODRUFF KEY Ty KT T7%— 1
210 | 254-24101-03| BALANCER SHAFT INSH w7 b 1
310 | 254-22501-10| CONNECTINGRODAY %75« >J 0w K| 1
350 | 270-23301-13| PISTON PIN EXrEY 1
360 | 270-23401-H3| PISTON EX k> 1
361 | 270-23402-H3| PISTON EX k> 1
362 | 270-23403-H3| PISTON EXbY 1
370 | 254-23501-07| PISTON RING SET EXbUSTEY MO
371 | 254-23502-07 | PISTON RING SET EXrUS Ty MO
372 | 254-23503-07| PISTON RING SET EXbUTEY MO

2

380

056-51800-10

CLIP

A
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FIG.204 INTAKE EXHAUST

32 383335 40
T

10
nuws| BEES BT AoER Glammse] m v | W o=
KeyNo|  Part No Parts Name ALL Y RT/&p Application| Description Remarks

10 | 254-31601-21| CAM SHAFT CP Hb 7k 1
30 |254-33201-23| CAM SHAFT GEAR ALY+ 7 b¥¥ 1
32 | 254-39001-03| FLY WEIGHT T349I b 1
33 | 227-39501-03| PIVOT ERy b 3
35 | 270-39201-01| RELEASE PIN CP D) —ZE> 1
38 | 253-39101-03| RETURN SPRING Va—2x7y>g |1
40 | 032-30300-10| WOODRUFF KEY By K5 7%— 1
50 | 239-33301-13| TAPPET Ay b 2
60 | 246-33611-03| VALVE SPRING NWT27YLy 2
70 | 246-33711-13| SPRING RETAINER X7 Y5 U5—F+—| 2
80 [270-33401-03| INTAKE VALVE 12T =715 T 1
90 | 270-33501-03| EXHAUST VALVE IFJ—Z ST | A
95 | 246-35501-03| COLLET-VALVE Ly hSLT 4
100 | 023-03001-70| SPACER 2= 1
101 | 023-03001-80| SPACER Z = 1
102 | 023-03001-90| SPACER A= 1
110 | 005-30073-51| KEY *— 1
120 | 020-00800-20 | WASHER Ty 1
130 | 001-13081-60| BOLT & WASHERAY KL h&Tw o+ 1
210 | 270-35301-03| PUSH ROD Tyiady K 2
220 | 269-36002-23| ROCKER ARM RAyh—7—15 2
230 | 269-35802-03| BOLT (PIVOT) Ak 2
240 | 017-00600-90| NUT Fv b 2
260 | 270-36501-03| GUIDE PLATE HAETL— b 1
340 | 246-35201-03| GASKET(MUFFLER) #H X4 v k 1
350 | 017-00800-30| NUT Fv bk 2
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FIG.205 INTAKE EXHAUST

5110

A

510-2 510-3

650

520

Augs| HMEES B B TR gl el wmse | m v o=
KeyNo|  Part No Parts Name AL Y Rffp Application| Description Remarks
500 | 254-33001-01| INTAKE PIPE CP A F—=184 7 1
505 | 010-50601-91| STUD FEREN 2
510 | 254-32612-20| AIR CLEANER AY IF7T)—F 1
-2 234-36003-08 | PACKING IN—F% T 1
-3 | 207-32690-08| GROMMET gaxy b 1
520 | 234-32604-07| ELEMENT SET ILX> bty b 1
540 | 234-32901-03| INSULATOR fralb—2% 1
550 | 234-35902-03| GASKET2(INSULATOR) H X4 v k2 2
555 | 246-36001-13| GASKET(IN.PIPE) HEXT b 1
556 | 001-13082-80| BOLT AND WASHERAY RIL F&Tw I+ 3
570 | 226-39212-00| NUT AND WASHERAY Fw h&T v ¥+ 2
580 | 001-10061-60| BOLT AND WASHERAY KIL b &T v v 1
650 | 206-43901-11| KNOB CP /7 1
850 | 085-10803-40| RUBBER PIPE SIN—ISA T 1
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FIG.206 INTAKE EXHAUST
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nuns| HEES LT ROER lmmse| m o | W o=
KeyNo|  Part No Parts Name ALL 4 R‘,*P Application| Description Remarks
310 | 270-30102-01| MUFFLER CP 75— 1
320 | 254-34203-01| MUFFLER COVER TS —hIN— 1
360 | 015-20600-90| TAPPING BOLT a2y ETRIL R 4
361 | 015-20601-00| TAPPING BOLT a2y TRV 1
365 | 001-10081-60| BOLT & WASHER AY KIL & T v <+ 1
430 | 270-34801-03| EXHAUST PIPE COVER  I#Y—2X h/Sf 7H/5— 1
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FIG.207 GOVERNOR, OPERATION
fg—sso
L—__{?—mo
CS—ss0

“—440

AwEs| DEEES BB TR N H I e T =
Key No Part No Parts Name AL Qty R‘,*P Application| Description Remarks
10 | 254-42301-23| GOVERNOR LEVER  H/8F L /N — 1
20 | 246-42201-23| GOVERNOR SHAFT  H/8+2+ 7 b 1
26 | 003-11080-00| WASHER Ty 1
30 | 254-42701-01| GOVERNORROD CP  #/3F+0Ow K 1
40 | 254-42801-03| ROD SPRING Oy RXFTY LT 1
50 | 003-13060-00| CLIP PAIEvA 2
60 001-14063-00| BOLT AND WASHERAY 7RIV M & T v o+ 1
70 | 018-60600-20| NUT +Fv b 1
80 | 254-42501-13| GOVERNOR SPRING H/NFZX T2 1
310 | 270-43302-00| SPEED CONTROLAY ZXE-—Far ba—Jb| 1
330 | 227-43601-03| KNOB J 7 1
340 | 270-43501-03| STOP PLATE 2 by TTL—F 1
345 | 004-31042-50| SCREW 27 a 1
346 | 269-45503-03| IDLE SET SPRING ey NATYLY 1
350 | 227-45002-03| SPRING WASHER ATYTTy o+ 1
360 | 004-31063-00| SCREW 22 1
370 | 002-27060-00| NUT +v b 1
380 | 011-00600-50| FLANGE BOLT 752 TRV 1
410 | 270-44201-03| WIRE BRACKET TALY TS5y b 1
440 | 004-31040-80| SCREW 291 a 1
450 | 002-27060-00| NUT +v b 1
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OOLIN

—yry E—F
G, STA

sims| BEES 0.5 B SRR TTammesi | m o+ | W %
KeyNo|  Part No Parts Name AL Y - Application|  Description Remarks

10 | 254-51140-01| BLOWER HOUSINGCP2 J RN T 1

20 | 073-20054-70| LABEL(TRADE MARK) < ~NJb 1

21 | 270-95101-03| LABEL(MODEL) Zavi% 1

35 | 270-91801-03| LABEL(ENGINE NAME) S ~NJb 1

40 | 011-00600-20| FLANGE BOLT 75 TR b 5

90 | 254-52701-03| HEAD COVER Ny RAIN— 1

220 | 011-00600-10| FLANGE BOLT T3 TKRIb 4
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FIG.209 COOLING, STARTIN

sugs| BOES BREH BEER . lammse | moy | 6%
KeyNo|  Part No Parts Name AT n%| Application|  Description | Remarks
210 | 270-50101-10| RECOIL STARTERAY U LX&—% 1
-1 | 270-50115-08| SPIRAL SPRING ATV T 1
-2 | 270-50120-08| REEL Y= 1
-3 | 270-50110-28| STARTER ROPE Ra—an-=7 1
-4 | 261-50100-08| STARTER KNOB 2a=4)7 1
-5 | 270-50125-08| RATCHET FFxvy b 2
-6 |227-50131-08| FRICTION SPRING ~ 7Uo%=s>27U>7 | 1
-7 | 227-50135-08| RETURN SPRING Va—-2xTYrJ 2
-8 | 270-50161-08| RATCHET GUIDE SFry bHAE 1
-11 | 270-50145-18| STARTER PULLEY Aa—a47F=Y- 1
-49 | 227-50152-08| SET SCREW Ty bRA7VU2 1
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FIG.210 FUEL LUBRICANT

I CE

amEe| HAES B TR ! A EASHE | B < o
KeyNo|  Part No Parts Name AL Qty R‘fp Application| Description Remarks

10 | 254-61111-21| FUEL TANK CP TJa—ITILR>y 1

20 | 073-20047-40| LABEL(CAUTION) e Zavi% 1

30 | 043-04300-15| FUEL TANKCAPCP  7a-IN&r 7% vy 7 1

40 | 064-13600-10| FUEL FILTER Ja—TILT7ILA 1

45 | 064-80013-00| FUEL GAUGE CP Ja—TVy—2 1

46 | 014-50500-40| SCREW(COUNTERHEAD) X% 1) 1 2

63 | 001-13082-00| BOLT & WASHERAY RKIL h&T w4 4

80 | 085-10601-70| RUBBER PIPE SIN—INA T 1

90 | 056-11100-20| HOSE CLAMP K=X97>7 2
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FIG.211 FUEL LUBRICANT

suEs| HBEES 55T EOEE T mmss | w o | i %
KeyNo|  Part No Parts Name AL Y ) Application| Description | Remarks

50 | 064-20102-00| FUEL STRAINERAY  Ja2—TJ/bA RL—7F| 1

-1 | 064-20041-10| FILTER TLE 1

-2 | 064-20014-30| RUBBER PACKING ~ S/8—/%y %> 1

-3 | 064-20111-00| CUP hyT 1

-4 | 064-20023-60| LOCK NUT OvoFy b 1

-6 064-20003-30| O-RING o-yryJ 2

-8 | 064-20027-90| BOLT I b 1

15 | 064-20032-30| SPRING 27y 1
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FIG.212 CARBURETOR

40
210-23
210-2 g}gg - 210-8
A
% 210.1% 210-6 B—2109
210- 11—@ 210-7 }3 ©—210-61
®—210-62
210-18——'@ 210-101 s / 2105 ®__910-13
210-102—o i
- T L 3/ H———210-40
210-19‘—_@ i .. /“ﬁ——‘—y‘—ZW 41
. 7 SRS #L—mow
._J-r"
210-16 "N e————210-45
" 210-44
210-17——® 210-14
210-12—————8 210-24
nuws|  BEES BT REER lalmmsm | m o+ | W o=
KeyNo|  Part No Parts Name ALL Qty Rﬁ: Application| Description | Remarks
210 |254-62303-10 | CARBURETORAY %+ JL—4% 1
-1 |239-62535-08 | THROTTLE VALVE 20wy MLV 1
-2 1209-62351-08 | SCREW A7Ya 2
-3 |254-62525-08 | CHOKE VALVE Fa—nNILT 1
-4 |237-62451-08 | SCREW X712 2
-5 |157-62420-08 | PILOT JET NAOy by b 1
-6 [254-62305-08 | ADJUSTER TIv xR 1
-7 |206-62446-08 | SPRING 2Ty 1
-8 [234-62521-08 | LEVER AY (CHOKE) L/S— 1
-9 |239-62560-08 | RING Yy 1
-11 |254-62531-08 | THROTTLE SHAFT-A  XOwy MY v T K 1
-12 |224-62544-08 | BOLT FRIv b 1
-13 |226-62550-08 | RING g 1
-14 |224-62312-18 | NEEDLE VALVE-A I I 7AY ) 1
-15 |214-62515-08 | PIN e 1
-16 |224-62552-08 | FLOAT CHAMBER BODY 70— bF 4 2 /VKF | 1
17 '|207-62345-08 | INSERT WSHER Ty 1
-18 |206-62540-08 | CHAMBER PACKING  F 4 > /V/%y &> 1
-19 |234-62506-08 | FLOAT AY AR 1
-20 |254-62440-08 | MAIN NOZZLE A/ X 1
-21 |246-62425-08 | GUIDE HOLDER HA KRS 1
-22 |248-62400-08 | MAIN JET XAy b 1
-23 |227-62450-08 | BOLT Rk 1
-24 |224-62569-18 | CLIP gy 97 1
-32 |106-62392-08 | SEAL Y= 1
-40 |246-62435-08 | ADJUST SCREW T XNITa 1
-41 |230-62446-08 | SPRING 2TYLT 1
-44 |107-62410-08 | AIRJET I7Jxzv b 1
-45 1248-62410-08 | AIR JET I7Jxy b 1
-61 |247-62550-08 | CAP (CHOKE) Xyy T 1
62 |236-62680-08 | SEAL =y 1
-101 [156-62351-08 | PACKING AR 1
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FIG.213 ELECTRIC DEVICE
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nuss| BRES BREH ASER s W oo | %
KeyNo|  Part No’ Parts Name AL Y R*ﬁ, Application| Description | Remarks
10 |234-70101-11 | FLYWHEEL CP TS5 HRA = 1
11 |254-79430-41 | IGNITIONCOILCP A ¥ =y a> a1l 1
30 |001-14062-50 | BOLT AND WASHERAY /b b &7 v ¥+ 2
90 |056-60001-90 | CLAMP 9527 1 _
100 |065-01400-31 | SPARK PLUG AN—9T5Y 1 ’
110 SPARK PLUG CAP  ZX/X—9 755 %F v vy| 1 ‘

065-50000-51
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FIG.214 ACCESSORIES
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Q'ty .

KeyNo|  PartNo | . Parts Name ALL »f Application| . Description Remarks

10 |227-90301-10 | ACCESSORY TOOLKIT 7o tHv—)L% v b
" 60 |066-00004-71 | SWITCH AY 2y F 1 12

70 |015-00400-90 | TAPPING SCREW ZyEXTRIYa | 2 B

410 |226-45002-13 | RETURN SPRING DE—=2RTYd | 1

T’
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FIG.301 HANDLE, REAR TIRE
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KeyNo| Part No Parts Name ALL Qty F;/ip Application Description Remarks

1 | A34360040 | PIPE HANDLE XA TN RV 1

2 | AB0520040 | STAY RTA 2

3 | A98180160 | GRIP oy 2 b22

4 1010311225 | BOLT RV 2 M12x25

5 | 027100012 | SPRING WASHER ATV Ty 2 d12

6 A24100410 | OPERATION LEVER:.CLUTCH VYV OY L N—0FvF | 1

7 | A99230910 | COLLAR hs— 1

8 | A24150080 | LEVER GUIDE LN—HA R 1

9 |010331030 | BOLT RIV b+ 2 11TBT M10x25

10 | 026200010 | WASHER Ty iy 2 ¢ 10

11 | 027100010 | SPRING WASHER RTY LTIy 2 $10

12 | A24400010 | JOINT aArhb 1

13 | 031500820 | PIN e 1 8x25

14 | 031100008 | SNAP PIN RFyTEY 1 #8

15 | A36000170 | TIRE WHEEL ASSY & A 7 ARA —JAssy 2 250-4bg AY

16 | A98560340 | BEARING R7YY 2 6024 Vs ft

17 | A36140060 | TUBE Fa-7 2

18 | A36130090 | TIRE et 2

19 | A20200190 | SUB FRAME YITT7L—A 1

20 | 020900012 | NUT Fv bk 2 M12

21 | 027100012 | SPRING WASHER RTY Ty 2 d12

22 1010109152 | BOLT RV bk 1 M12x190

23 | 020900012 | NUT Fv bk 1 M12

24 | 027100012 | SPRING WASHER AT TTy ¥ 1 d12

25 | A30600100 | FORK TAr— 1

26 | A99431350 | BOLT:FORK RV TH+—2 2

27 | A98220750 | SPRING 2 1

28 | 020600020 | NUT Fv b 2 M20 P=1.5

29 | 027100010 | SPRING WASHER RTYU Ty 2 ¢ 10

30 | 020900010 | NUT Fv b 2 M10

31 | A46200110 | STOP SWITCH AT RA wF 1

32 | 015600408 | SCREW 2oYa 2 M4x8

33 | 498510540 | BUSH Tyia 2 70B-1915
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FIG.302 ENGINE BED, PULLY
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KeyNo| Part No Parts Name SA%0 SAZ% ty F:,*P Application Description Remarks

1 | A10010170 | ENGINE ASSY T IUAssy 1] 1

2 | A10010180 | ENGINE ASSY TP UAssy 1] 1

3 A12100030 | ACCELERATORLEVER TF 2 ®JILL/N— 1 1 22R

4 | A98230480 | WIRE:ACCELERATOR JAY¥—: 7o €I 2|2 1400

5 SPRING 2TV 1] 1 IO URBR
6 | A99230860 | COLLAER:ENGINE hs—xTooy 1 b 25

7 | A98610660 | PULLY 7= 1

8 | A99230850 | COLLAER:ENGINE hs—xTooy 1 A-28B

9 | 034100728 | KEY:7x7x28 F—TXTX28 1 7x7%x30

10 | 010310820 | BOLT RV b 1] 1 M8x20

11 | 026109012 | WASHER Ty 11 3TX $30%x8.5
12 | 027100008 | SPRING WASHER ATV TTy % 1] 1 8

13 | A22650171 | BELT GUIDE NIVhAA R 212

14 | 011510820 | BOLT RIL b 2|2 M8x20

15 | 027100008 | SPRING WASHER ATV TTy % 2| 2 8

16 | 026200008 | WASHER Ty iy 2|2 ®8

17 | A20200230 | SUB FRAME:28 HYTTL—A:28 1

18 | 010331040 | BOLT RV b 2] 2 HT M10x40
19 | 010331030 | BOLT KL b 1] 1 HT M10x30
20 | 020910010 | NUT F+v bk 7107 HT M10
21 | 027100010 | SPRING WASHER A2y R 515 @10
22 | 010311035 | BOLT Kb b 2|2 M10x35
23 | 020900010 | NUT Fv bk 4| 4 M10

24 | 027100010 | SPRING WASHER ATV Ty w 4| 4 ¢ 10

25 | 010311045 | BOLT RV b 2|2 M10x45

26 | 010311050 | BOLT RIL b 2|2 M10x50
27 | 026200010 | WASHER Ty 4 | 4 ®10

28 | 026200010 | WASHER Tyiy 4 | 4 ®10
29 | A68310070 | BUMPER AN 1] 1

30 | A10910120 | GASKET HART v b 2|2

31 | A40380010 | JOINT aA b 111

32 DRAIN PIPE RL>TS55 1] 1

33 | 034100532 | KEY:5x5%32 F— ; 5X5X32 1 5x5x30

34 | A99230940 | COLLAR:20 HhS>—:20 1

35 | A98610730 | PULLY:20 Z7—1:20 1
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KeyNo| Part No Parts Name A3 SA28y R‘fp Application |  Description Remarks
36 | A20200260 | SUB FRAME:20 Y77 —A:20
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ApEs| HEES R B R a2fE% 1L mmes | om B =

KeyNo| Part No Parts Name il Qty | Application |  Descripion | Remarks
1 | A22600150 | ARM 7—A 1
2 | A22560140 | BRACKET TSy b 1
3 | A22460111 | FULCRUM:TENSION 5> :5F>viay 1
4 | 020900020 |NUT Fv bk 1 M12
5 | 027100012 | SPRING WASHER RTULE Tyt 1 12
6 | 060610000 | GREASE NIPPLE SY—R=w T 1 M6
7 | A98610700 | PULLY:TENSION T—U:.Friay 1
8 | 040116202 | BEARING R7YvH 2 62027
9 |010310816 | BOLT wRIL b 1 M8x15
10 | 026109017 | WASHER Ty 1 b8
11 | 027100008 | SPRING WASHER RTUV T Ty % 1 b8
12 | A24260101 | LINK LOD yrony R 1
13 | A99230920 | COLLAR h5— 1
14 | A98220760 | SPRING RTYY 1
15 | 010310820 | BOLT VAN 1 M8x20
16 | 020900008 | NUT Fv b 1 M8
17 | 026200010 | WASHER Ty 1 $10

18 | 031100010 | SNAP PIN RFyTEY 1 #10
19 | 080520058 |V BELT VAL R 2 LB58
20 | 080520056 |V BELT VAL R 2 LB56
21 | A50560441 | BRACKET:COVER TS5y b hN— 1
22 | 010310816 | BOLT AN 1 M8x15
23 | 027100008 | SPRING WASHER RATYI Ty v 1 b8
24 | 026200008 | WASHER Ty 2 b8
25 | 020900008 | NUT Fv b 1 M8
26 | A50560451 | BRACKET TS50y bk 1
27 | 010110512 | BOLT AN 2 M5x12
28 | 027100005 | SPRING WASHER RTUVT Ty b 2 #5
29 | 026200005 | WASHER Ty 4 #5
30 | 020100005 | NUT Fv bk 2 M5
31 | A50150131 | SIDE COVER:BELT Y4 RAN— AR | 1
32 | 026200010 | WASHER Ty 1 $10
33 | 027100010 | SPRING WASHER RTYUVT Ty v 1 $10
34 | 020900010 |NUT Fv bk 1 M10
35 | 010310820 |BOLT ALk 1 M8x20
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FIG.303 BELT CLUTCH, COVER
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nuws| HRES R AT AR e mms® | n v | OB
KeyNo| Part No Parts Name ALL Y Ffp Application |  Description Remarks
36 | 027100008 | SPRING WASHER ATV TTy v 1 8
37 | A22650160 | BELT GUIDE NIVEHAR 1




.U.

L—L., L/\—

4 K7
FIG.304 SIDE FRAME, LEVER
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Key No| Part No Parts Name A0 SAZC; ty Rﬁ, Application Description Remarks
1 A20180410 | PLATE A 2 2
2 010311016 | BOLT RV b 4 4 M10x16
3 027100010 | SPRING WASHER ATV TTy % 6 6 10
4 A20200311 | SIDE FRAME:R s O A VRN 1 1
5 A20200300 | SIDE FRAME:L YA RV —A:L 1 1
6 A99431370 | BOLT RIV b 2 2
7 020900012 | NUT +v bk 2 2 M12
8 027100012 | SPRING WASHER RFUVTTy v 2 2 d12
9 A22170020 | STAY:SIDE FRAME RATFA YA T —4 1 1
10 | 020900012 | NUT Fv bk 2 2 M12
11 027100012 | SPRING WASHER RTUVTTy v 2| 2 12
12 | A20160150 | FRAME STAY TUV—ARTA 1 1
13 | A99431660 | BOLT AL b 1 1 100105 #%T| 5/8
13 010109470 | BOLT RIL 1 1 10011505 M16
14 | A24120100 | BOSS KRR 1 1 100105 #%%T| 5/8
14 | A24120070 | BOSS KRR 1 1 100115#H 5| M16
15 | 010330825 | BOLT ARIV b+ 1 1 HT M8x25
16 020910008 | NUT Fv b 1 1 HT M8
17 | A24110070 | OPERATION LEVER VAYA VAL 1 1
18 | 398180210 | GRIP gy 1 1 M10X ¢ 40 (45) 2
19 | 010311020 | BOLT RIL b+ 2 1 M10x%20
20 | A50270021 | STAY ATA 1
21 015600408 | SCREW Ao a 1 1 M4x8
22 | A99110150 | CLAMP o507 1 1 AB-5N
23 | A98760020 | INSULOCK {20y 3)| (3) PLT100B
24 | A98760030 | INSULOCK {>iaOvs 3)] 3 PLT200B
25 | A50560471 | BRACKET COVER:20 TSy bk hnn—20 1




v R

A
FIG.305 PROGESS ADJUSTMENT HANDLE
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augEs| BRES TR a2k 2 mmeg | 0 m B =
KeyNo| Part No Parts Name ALL Qty PL*P Application |  Description Remarks

1 A24220050 | SHAFT Uy Tk 1

2 A24210070 | ARM 7—A 1

3 034109084 | KEY F— 1 7x7x15 (M)

4 013111050 | BOLT RIV B+ 1 M10x50

5 027100010 | SPRING WASHER ATV Ty v 1 ¢ 10

6 020900012 | NUT Fv bk 2 M12

7 026109018 | WASHER A 2 ITX 632X 13

8 027100012 | SPRING WASHER RTYTTyow 2 d12

9 A24360050 | BRACKET:SIDEARM 734y YA R7—4| 2

10 060620000 | GREASE NIPPLE TY—R=ZwTIL 2 PSI/8A

1" A24370010 | PLATE:STOPPER TU—hk: R by 1

12 | A24110061 | OPERATION LEVER Ay VA 1

13 | A24120090 | BOSS KRR 1 100105 # £ T

13 | A24120060 | BOSS KRR 1 100115805

14 010310820 | BOLT RV b 1 M8x20

15 020900008 | NUT Fv bk 1 M8

16 | A99431670 | BOLT RV b 1 1001058 £ T| W1/2x45

16 010311245 | BOLT RV b 1 100115805 | M12x45

17 | A24120050 | BOSS KRR 2

18 010310825 | BOLT RIV b+ 6 M8x25

19 020900008 | NUT +v bk 6 M8

20 | 027100008 | SPRING WASHER AT TTIyw 6 ¢8

21 A24210110 | ARM T—A 1 100805 # £ T

21 A24210111 | ARM 7 —A 1 100815 M5

22 034109070 | KEY:7x7x35 F—:TXTX35 1 7x7x35 (M)

23 | A99280140 | SHIM A 2 1TX 32X 22,5

24 010311035 | BOLT RIV b 1 M10x35

25 027100010 | SPRING WASHER RTUD LTIy v 1 10

26 | A24100450 | OPERATION LEVER VAVE R VAT 1 100805 # £ T

26 | A24100420 | OPERATION LEVER AYE S VAT 1 1008185 #MN 5

27 A98220770 | SPRING RTYY 1

28 | A24170030 | COVER:OPERATION LEVER H/N—:Y H L /N— 1

29 010110512 | BOLT RIV b 4 M5x12

30 027100005 | SPRING WASHER AT TTy oy 4 5

31 A24110050 | OPERATION LEVER VAR A 1
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FIG.305 PROGESS ADJUSTMENT HANDLE
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aums| HEES BERBH I TET R T
KeyNo| Part No Parts Name NEE Qty %) Application | Descripton | Remarks

32 020900010 | NUT Fv b 1 M10

33 027100010 | SPRING WASHER RFUVITTy o+ 1 @10

34 |A24230020 | PIN e 2

35 (027100016 | SPRING WASHER ATV Ty oy 2 ¢ 16

36 |020300016 | NUT Fv bk 2 M10

37 1020900010 | NUT +v bk 1 M10

38 (026200010 | WASHER A ¢ 1 @10

39 |060609002 | GREASE NIPPLE gY—-2=v 7T 2 1/4 SAE(A)
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KeyNo| Part No Parts Name ALL Qty Rﬁ, Application |  Description Remarks

1 A22600180 | ARM:SIDE T—=5L:BAR 1

2 A22600180 | ARM:SIDE T—Ah YA R 1

3 040146203 | BEARING 7YY 2 6203LLB

4 A99230900 | COLLAR ho— 2

5 A22160120 | COVER:BEARING AN—RT7Yo 2

6 010110616 | BOLT RV bk 8 M6 x 15

7 027100006 | SPRING WASHER ATV Oy oy 8 b6

8 010311030 | BOLT RV~ 4 M10 x 30

9 020900010 | NUT Fvk 4 M10

10 | 027100010 | SPRING WASHER ATV Ty v 4 ¢ 10

11 | A22170010 | STAY:SIDE ARM AT YA K7 —A 1

12 | 020900012 | NUT +v bk 2 M12

13 | 027100010 | SPRING WASHER P S 27y R 2 P12
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amse| MBS ERRET ot m| BERASHE 2 <t g &
KeyNo| Part No Parts Name A Coes y 2| Application |  Descripton | Remarks

1 034109068 | KEY:7x7x25 F—TXTX25 1 7x7%x25

2 1020900016 | NUT Fv bk 1 M16

3 | 026109039 | WASHER Tyiy 1 ®16

4 | 027100016 | SPRING WASHER RTYT Ty o+ 1 ®16

5 | A98610690 | PULLY ) 1 7B

6 034109085 | KEY F— 2 7% 7 x55(fH,)

7 | A99230930 | COLLAR hs— 2

8 | A36300070 | DRIVE ROLLER s RoO-3> 2

9 | 026200016 | WASHER Ty iy 2 ®16

10 | 027100016 | SPRING WASHER ATV TTy v 2 P16

11 | 020109102 | NUT Fv bk 1 M16(Z)

12 | 020100016 | NUT Fv bk 1 M16

13 | A36890001 | MOVE WHEEL KIT ARYSvUrFy b 2

14 | A36000180 | TIRE ASSY YAL4Y¥ASSY 2

15 | A30200100 | AXLE SHAFT FTORIN YT 2

16 | A30450100 | WHEEL HUB KA —=ILNT 2

17 | 031311060 | PIN EST7ITEY 2 b12x20

18 | 026200010 | WASHER Tyiy 2 @10

19 | 031100010 | SNAP PIN Rty TEY 2 ®10

20 | 010311240 | BOLT RV~ 6 M12 x 40

21 | 020900012 | NUT +v bk 6 M12

22 | 027100012 | SPRING WASHER RIS w 6 d12

23 | 026200012 | WASHER Jyiv 6 P12

24 | 010311030 |BOLT RV 8 M10 x 30

25 | 027100010 | SPRING WASHER AT T+ 8 ¢ 10

26 | 026200010 | WASHER Tyiy 8 @10
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KeyNo| Part No Parts Name ALL Qty Ffp Application | Description Remarks

1 A22360180 | COUPLING:L hy UL 1

2 A22360150 | COUPLING:R hy TV IR 1

3 | 034109067 | KEY:7x7x20 F—TXTX20 2 7x7x20(f )

4 027100008 | SPRING WASHER ATV x 2 b8

5 010330840 | BOLT RIL b~ 2 HT M8x40

6 020900008 | NUT P 2 M8

7 021000020 | NUT Fv bk 2 M20(P1.5)

8 027100020 | SPRING WASHER RTUTTy v 2 ¢ 20

9 A99230890 | COLLAR:COUPLING ho—hyF)o 2

10 | A22610260 | ARM:L 7—A:L 1

11 | A22610230 | ARM:R 7—A:R 1

12 | 010311030 | BOLT RV b+ 2 M10x30

13 | 027100010 | SPRING WASHER ATV TTy oy 2 ®10

14 | 060620000 | GREASE NIPPLE JY—-2R=v 7 2 PT1/8 (A)

15 | 040116204 | BEARING 7Yy 2 6204Z

16 | A22160110 | COVE:BEARING AN—RF7UYT 2

17 | 010110616 | BOLT RIL 6 M6x15

18 | 027100006 | SPRING WASHER ATV TTy v 6 | o6
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KeyNo| Part No Parts Name ALL Qty Fl,gp Application Description Remarks

1 | A90610050 | CAUTION PLATE a—->arJb—+F 1

2 | A90610030 | CAUTION PLATE a—arvJL—+ 1

3 |SC38---090120, MARK BN 2

4 |K4201000330| MARK BARONESSY—£72408 | 2

5 | A90310080 | MARK ANV — 1

6 | A90360140 | MARK VSYFLIUR—Y 1

7 1K4200000190/| ID PLATE BESL— K 1

8 | A90360150 | MARK ISYFIT—0 1

9 | 390197010 | CAUTION PLATE a—arvJsuL—+h 1
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KeyNo|  Part No Parts Name ALL Qty F:,*P Application Description Remarks
0 | A22000130 | MISSION ASSY SyiarAssy 1 FE25AA02
1 | 2111-907702 | CASE R 7 —2ZR 1
2 | 2111-907614 | CASE L T—2RL 1
3 | 2153-801200 | PK CASE PKH—R 1
4 | 0157-081300 | BOLT 875 RV 13 M8x130L
5 | 2101-432506 | NUT 7500Fy b8 20 M8x1.25
6 | 0157-081700 | BOLT 875 ULk 1 M8x170L
7 | 0157-080450 | BOLT 875 URILbE 6 M8x45L
8 | 2105-414807 | GASKET 14 HRATv 14 2
9 | 2105-400806 | PLUG 14 TS5 4 2
10 | 2144-602900 | COVER CH AN—CH 1
11 | 2105-400400 | GASKET 22 HRTv k22 2
12 | 2105-400301 | PLUG 22 75522 1
13 | 2142-416703 | JOINT (CH LEVER) saAv b (CHLA=)| 1
14 | 0157-060200 | BOLT 675 RN 3 M6x20L
15 | 2113-602603 | PLATE Al 1
16 | 0157-080200 | BOLT 875 ULk 10 M8x20L
17 | 0501-620300 | BEARING R—IVBRG 4 #6203
18 | 2132-601809 | AXIS J 27N 1
19 | 0480-070120 | KEY 7F— 3 7x7Tx12L
20 | 2129-459101 | GEAR D16 £¥D16 1
21 | 2330-493400 | GEAR C COMP ¥¥C COMP 1 Ty anuat
22 | 2102-428009 | WASHER HHx22303 1
23 | 2124-418008 | GEAR B44 *v¥B44 1
24 | 2132-414801 | AXIS K JUK 1
25 | 2124-418107 | GEAR EF 22-15 *¥VYEF22-15 1
26 | 0220-060101 | SET SCREW 6 kxR 1
27 | 2142-416406 | PLATE AL A 1
28 | 2101-422008 | BOLT AyHTFUIRINEB-25 4 M8x25L
29 | 2105-406721 | PLUG 21 75021 1
30 | 2153-419205 | PK (BOSS) PK (KR) 1
31 | 2153-419304 | PK (CH COVER) PK (CHA/MN=) 1
32 | 2153-606708 | PK (PLATE) PK (ZFL—1H) 1
33 | 0460-050120 | PIN 5E>S 2 $5X12L
34 | 2155-401709 | KNOCK PIPE YR I Wi 2




A 4
733,
9 {D 65 A 1189
314,88
74 66 % 6869
75— /70
76 —
auEe| MEES B aafEs 5 mmes | om o+ B =
KeyNo|  Part No Parts Name ALL Qty RT,*P Application Description Remarks
35 | 2104-403105 | OIL GAUGE 30 FANT =230 1
36 | 0452-080160 | PIN sy 4 b 8X 16L
37 | 2102-430402 | WASHER PHR14242 1
38 | 2104-406205 | OIL SEAL FAN—I30528 | 2
39 | 0501-620600 | BEARING R—IVBRG 2 #6206
40 | 2330-602716 | AXIS N COMP ZSON COMP 1
41 | 0480-070180 | KEY 7%— 2 7x7x18L
42 | 2132-414900 | AXIS M SOM 1
43 | 2124-417803 | GEAR G 45 £¥G45 1
44 | 2102-430907 | WASHER HHx22304 1
45 | 2120-408801 | SPROCKET 10 2707y k~10 1
46 | 2103-437905 | COLLAR A15—213019 1
47 | 2124-418206 | GEAR H 40 F¥YH40 1
48 | 2103-438001 | COLLAR A15—213021 1
49 | 2124-417902 | GEAR A 14 *YAl4 1
50 | 2103-437806 | COLLAR $#5—254026. 5 | 1
51 2330-493301 | SPROCKET 2704w k18 COMP | 1 Fyya15114Q2y) B
52 | 2135-413009 | CLUTCH S5y F 1
53 | 0501-620500 | BEARING R—ILBRG 3 #6205
54 | 0501-620400 | BEARING R—ILBRG 1 #6204
55 | 2104-404904 | OIL SEAL AAN—25408 | 3
56 | 2133-653005 | AXIS H SUH 1
57 | 0480-070300 | KEY 7F— 2 TXTX30L
58 | 2133-653115| AXIS | S| 1
59 | 2120-409006 | SPROCKET R707v k13 1
60 | 2103-438100 | COLLAR $15—283447.5 1
61 | 2136-414401 | CHAIN Fr—YES530-2 1
62 | 2136-414500 | CHAIN Fr—YES530 1
63 | 2102-402506 | SHIM 2A17220.3 1
64 | 0710-170100 | SHIM A17250.1 2
65 | 2141-600316 | LEVER CH L/N—CH 1
66 | 2104-423101 | OIL SEAL AANS—I16265 | 1
67 | 2104-407301 | O RING oOYysP12 1
68 | 2340-428104 | BRACKET ST hk—% COMP | 1
69 | 0460-050320 | PIN 5FS 1 b 5X32L




91 69 67 a7 Algg
e =T
74\6?6 % 6869
9%t | \/70
awuss| MRES ERER AR BEAS#E B <t fim &
KeyNo| Part No Parts Name ALL Application|  Description Remarks
70 | 0460-030320 | PIN 3ErS 1 b 3X32L
71 | 2142-416505 | PLATE U445 B 1
72 | 2340-428313 | BRACKET Y74 —k—s COMP 1
73 | 2141-429401 | AXIS DI —=T0 1
74 | 0334-103000 | NUT 10y k 1 3-8
75 | 2154-403506 | SCREW Fx$10-20 1
76 | 2152-400200 | SPRING NR(GR—2) 1
77 | 2152-401009 | SPRING NR(R—2) 1
78 | 0650-050160 | STEAL BALL 5/16RF—JLR—JL | 2
79 | 2141-429807 | LEVER VIN—CH(&SyF) 1
80 | 0324-103000 | NUT 10F+v b 1 3fE-1 8
81 | 2145-401306 | BOSS KRR (OFvF) 1
82 | 2104-407103 | OIL SEAL AL —N13257 | 1
83 | 2340-428203 | CLUTCH 55yFV4H COMP | 1
84 | 2141-429500 | SHIFT PIN I REY 1
85 | 0620-070000 | WASHER TERAD 1
86 | 2102-400403 | WASHER OvoJyi+8 1
87 | 0324-081000 | NUT 8F v 1 11&-d 5
88 | A40610020 | BLEEZER JUY—4 (PT1/8) 1
89 | 2105-400323 | PLUG 754522 1
90 | 398180171 | GRIP v 1 M10X ¢ 30
91 | 398180210 | GRIP gy 1 M10X ¢ 40 (45)




AT 3k

(OPTION)



auEs| MAES A a8 2 mmAeg | 0 ® < H =
KeyNo| Part No Parts Name AL Qty 2 Application | Descripon | Remarks
1s | A70000181 | 1.25 CUTTERKIT 1.25F = /NFv b 1
2s | A8B0400011 | CUTTER hys— 1 L390(1.25R 1 )
3 010330830 | BOLT RV B 6 HT M8x30
4 020900008 | NUT Fv bk 12 M8
5 027100008 | SPRING WASHER ATYUT Ty % 6 $8




3> (L375)
FIG.312 O T ON (L375)

anEs| HRES AL A3ER | EmER | om B =
KeyNo| Part No Parts Name ALL Qty Fl/i Application Description Remarks
1s | A70000211 | 1.2 CUTTERKIT 1.20=ENFv b 1
2s | A80400041 | CUTTER NyE— 1 L375(1.2R i 3)
3 010330830 | BOLT RV~ 6 HT M8x30
4 020900008 | NUT Fv b 12 M8
5 027100008 ATV T Ty x 6 ¢ 8

| SPRING WASHER




AT 3

FIG.313 OPT

>
ON (

(L315)

L315)

B HfER

k=3

suEs HRES ERER TR ot w ERASHE U fm =
KeyNo| Part No Parts Name AL Y %' Application |  Description Remarks

1s | A70000241 | 1.0 CUTTERKIT 1.0FENFy b~ 1 ‘

2s | A80400071 | CUTTER Ay s — 1 L315(1R3)

3 | 010330855 | BOLT RV b 6 HT M8x55

4 020900008 | NUT Fv bk 12 M8

5 027100008 | SPRING WASHER RIV T Ty 6 ¢8

6 A99210320 | SPACER:1.0 AN—H~—:1.0 2

IRARSR—4— |




A7
FIG.314 OPT

\{l

3

O

v (L345)
N (L345)

auEs| HERES B azfE® 5 mmEg | o» 5 =
KeyNo| Part No Parts Name ALL Qty R’ﬁ, Application Description Remarks

1s | A70000271 | 1.1 CUTTERKIT LIFINEy b 1

2s | A8B0400101 K CUTTER hy&— 1 L345(1.1 R i 37)

3 | 010330840 | BOLT NIV~ 6 HT M8x40

4 | 020800008 @ NUT Fv b 12 M8

5 | 027100008 | SPRING WASHER ATV T Ty p 6 8

6 | A99210330 | SPACER:1.1 AR—H— 1.1 2 1ARARR—H—




FIG.315 OPTION (L

awEs| MRES AR aafEk L mmeg | m o+ 5 =
KeyNo| Part No Parts Name ALL Qty é/*,, Application Description Remarks

1 | A70000300 | LINE CUT KIT ZASFYNF Y b 1

2 A74120030 | BRACKET TS5y b 1

3 | AB0410010 | CUTTER hys— 5

4 1010330830 | BOLT AN 10 HT M8x30

5 | 010330835 | BOLT AR~ 6 HT M8x35

6 | 020900008 | NUT Fv b 28 M8

7 | 027100008 | SPRING WASHER RTYE Ty e | 14 $8




A7 3
FIG.316 OPTIO

[N

|
N (L82, L188)

L8 2.

L188)

anEs| HEES BRBH SRS 5 mEeR | B v | B o=
KeyNo| Part No Parts Name AT Qty % Application | Description | Remarks

1 A70000310 | CUTTER 82 KIT YR UN2F Y 1

2 A74120060 | BRACKET TS50y bk 1

3 A80410020 | CUTTER hyd— 1 L82

4 010330830 | BOLT RIV ~ 4 HT M8x30

5 010330835 | BOLT RIV b 4 HT M8x35

6 020900008 | NUT Fv bk 16 M8

7 027100008 | SPRING WASHER ATV TTy v 8 b8

8 A70000320 | CUTTER 188 KIT SR UNIE Y 1

9 A74120060 | BRACKET 75y bk 1

10 | A80410030 | CUTTER hyé— 1 L188

11 010330830 | BOLT RIV + 4 HT M8x30

12 | 010330835 | BOLT RV~ 4 HT M8x35

13 | 020900008 | NUT Fv bk 16 M8

14 | 027100008 | SPRING WASHER RTUVTIDy ¥ 8 b8
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